
„ZAOPATRZENIE W WODĘ, JAKOŚĆ I OCHRONA WÓD”
„WATER SuPPly AND WATER QuAlITy”

Fusheng LI1,2, Hongjie GUI2, Haixia DU2, Naoki MURATA3, Yongfen WEI1

rIVer BasIn research center
gIfu unIVersIty

jaPan

graduate school of engIneerIng
gIfu unIVersIty

jaPan

r&d center
metawater co., ltd

jaPan

OPTIMUM COMBINATION OF EXISTING 
TREATMENT PROCESSES IS ESSENTIAL FOR 

ELEVATION OF DRINKING WATER QUALITY

oPtymalne PołączenIe IstnIejących Procesów 
uzdatnIanIa jest nIezBĘdne dla PoPrawy   

jakoŚcI wody PItnej.  

Some experiment results on biological filtration, activated carbon adsorption and mem-
brane filtration are presented. By demonstrating the strengths and weaknesses of these pro-
cesses in dealing with various known and emerging contaminants present in source water, 
[...]
tion to the operation conditions, the physicochemcial features of activated carbon, organic 
compounds to be adsorbed, and the chemistry of the water for treatment are important 
influential factors, requiring detailed investigation when a granular activated carbon ad-
sorbtion facility is to be introduced. 

3.1 Adsorbability changes among the constituents of natural   
 organic matter

Figure 11 displays the fluorescence EEM [9-11] of natural organic matter (NOM) re-
leased from a soil sample of a representative broadleaf forest in Kiso River catchment to a 
DOC-removed tap water before and after equilibrium adsorption with F400 under differ-
ent dosages. Three peaks, namely P1, P2 and P3, appeared in water containing the released 
organic matter before adsorption. P1 and P2 were in the positions reported  reflecting 
humic acid- and fulvic acid-like substances, respectively; while, P3 in the position of aro-
matic protein-like substances. It is clear from this figure that compared to the substances 
reflected by P1 and P2, the substances reflected by P3 were much less adsorbable. This 
could be more easily seen from Figure 12, in which the decreasing trends of the fluores-
cence intensity of all these three peaks with increasing the carbon dosages are depicted.  

The modified Freundlich isotherms of all three peaks based on the following modified 
isotherm model are shown in Figure 13: 



635optimum combination of existing treatment processes is essential for elevation...

Fig 13. Modified Freundlich isotherms of the fluorescence EEM peaks of organic matter released from 
the soil sample of a representative broadleaf forest in kiso River catchment by adsorption with F400.

10 I1. NAZWISKO1, I2. NAZWISKO2, I3. NAZWISKO3 

 

q = 2.752(C/DAC)0.561

(R² = 0.945)

0.1

1

10

100

0.001 0.1 10 1000

q
[Q

SU
/(g

/L
)]

C/DAC [QSU/(g/L)]

FI (P1)

WS-1 WS-2

q = 2.352(C/DAC)0.590

(R² = 0.933)

0.1

1

10

100

0.01 0.1 1 10 100 1000

q
[Q

SU
/(g

/L
)]

C/DAC [QSU/(g/L)]

FI (P2)

WS-1 WS-2

q = 0.346(C/DAC)0.602

(R² = 0.923)

0.1

1

10

100

0.1 1 10 100 1000

q
[Q

SU
/(g

/L
)]

C/DAC [QSU/(g/L)]

FI (P3)

WS-1
WS-2

Fig. 13. Modified Freundlich isotherms of the fluorescence EEM peaks of organic 
matter released from the soil sample of a representative broadleaf forest 
in Kiso River catchment by adsorption with F400.  



636636 F. LI, H. GUI, H. DU, N. MURATA, Y. WEI 

where, q and C are the equilibrium solid phase and liquid phase concentrations evalua-
ted by relative fluorescence intensity, respectively, and CAC is the dosage of the activated 
carbon. 

For each fluorescence EEM peak, two set of isotherms data obtained with two diluted 
working solutions of the NOM to different initial concentrations were fairly well con-
verged to a line better described the modified Freundlich isotherm model. It is clear from 
the determined K values given in the figure that the adsorbability of P1 and P2 was much 
stronger than P3, suggesting that aromatic protein-like substances that may release to sur-
face source water during rainfall are difficult for removal through adsorption by activated 
carbon. 

Fig 14. Relationships of the k values of the modified Freundlich isotherm for the organic matter rele-
ased from the same soil sample mentioned in Figs. 11-13 assessed using the quality indices of UV260 
and the fluorescence intensity of all three EEM peaks (P1, P2 and P3) against the k values assessed 

using DOC for 8 types of activated carbon compared (A-H). 

TYTUŁ ARTYKUŁU NA XXVI KRAJOWĄ, XII MIĘDZYNARODOWĄ KONFERENCJĘ NAUKOWO – TECHNICZNĄ... 11 

q = K(C/DAC)1/n             (3) 

where, q and C are the equilibrium solid phase and liquid phase concentrations evalua-
ted by relative fluorescence intensity, respectively, and CAC is the dosage of the activa-
ted carbon.  

For each fluorescence EEM peak, two set of isotherms data obtained with two dilu-
ted working solutions of the NOM to different initial concentrations were fairly well 
converged to a line better described the modified Freundlich isotherm model. It is clear 
from the determined K values given in the figure that the adsorbability of P1 and P2 
was much stronger than P3, suggesting that aromatic protein-like substances that may 
release to surface source water during rainfall are difficult for removal through ad-
sorption by activated carbon.  

 

 
 

A 

B

C

D 
E 

F
G H

0.0

2.0

4.0

6.0

8.0

0.0 1.0 2.0 3.0

K
[m

1/
n-

1 /(
g/

L)
]1-

1/
n 
(U

V
26

0)
 

K (mg/g)1-1/n (DOC)

UV260 vs. DOC

C
B

A

D
E

F

G

H

0.0

1.0

2.0

3.0

0.0 1.0 2.0 3.0

K
 [Q

SU
/(g

/L
)]

1-
1/

n 
(P

1)
 

K (mg/g)1-1/n (DOC)

P1 vs. DOC

C
B

A

D E

F

G

H

0.0

1.0

2.0

3.0

0.0 1.0 2.0 3.0

K
 [Q

SU
/(g

/L
)]

1-
1/

n 
(P

2)
 

K (mg/g)1-1/n (DOC)

P2 vs. DOC

A 
BC

D 

E F

G 

H

0.0

0.1

0.2

0.3

0.4

0.5

0.6

0.0 1.0 2.0 3.0

K
[Q

SU
/(g

/L
)]

1-
1/

n 
(P

3)
 

K (mg/g)1-1/n (DOC)

P3 vs. DOC

Fig. 14. Relationships of the K values of the modified Freundlich isotherm for the 
organic matter released from the same soil sample mentioned in Figs. 11-
13 assessed using the quality indices of UV260 and the fluorescence inten-
sity of all three EEM peaks (P1, P2 and P3) against the K values assessed 
using DOC for 8 types of activated carbon compared (A-H).  

TYTUŁ ARTYKUŁU NA XXVI KRAJOWĄ, XII MIĘDZYNARODOWĄ KONFERENCJĘ NAUKOWO – TECHNICZNĄ... 11 

q = K(C/DAC)1/n             (3) 

where, q and C are the equilibrium solid phase and liquid phase concentrations evalua-
ted by relative fluorescence intensity, respectively, and CAC is the dosage of the activa-
ted carbon.  

For each fluorescence EEM peak, two set of isotherms data obtained with two dilu-
ted working solutions of the NOM to different initial concentrations were fairly well 
converged to a line better described the modified Freundlich isotherm model. It is clear 
from the determined K values given in the figure that the adsorbability of P1 and P2 
was much stronger than P3, suggesting that aromatic protein-like substances that may 
release to surface source water during rainfall are difficult for removal through ad-
sorption by activated carbon.  

 

 
 

A 

B

C

D 
E 

F
G H

0.0

2.0

4.0

6.0

8.0

0.0 1.0 2.0 3.0

K
[m

1/
n-

1 /(
g/

L)
]1-

1/
n 
(U

V
26

0)
 

K (mg/g)1-1/n (DOC)

UV260 vs. DOC

C
B

A

D
E

F

G

H

0.0

1.0

2.0

3.0

0.0 1.0 2.0 3.0

K
 [Q

SU
/(g

/L
)]

1-
1/

n 
(P

1)
 

K (mg/g)1-1/n (DOC)

P1 vs. DOC

C
B

A

D E

F

G

H

0.0

1.0

2.0

3.0

0.0 1.0 2.0 3.0

K
 [Q

SU
/(g

/L
)]

1-
1/

n 
(P

2)
 

K (mg/g)1-1/n (DOC)

P2 vs. DOC

A 
BC

D 

E F

G 

H

0.0

0.1

0.2

0.3

0.4

0.5

0.6

0.0 1.0 2.0 3.0

K
[Q

SU
/(g

/L
)]

1-
1/

n 
(P

3)
 

K (mg/g)1-1/n (DOC)

P3 vs. DOC

Fig. 14. Relationships of the K values of the modified Freundlich isotherm for the 
organic matter released from the same soil sample mentioned in Figs. 11-
13 assessed using the quality indices of UV260 and the fluorescence inten-
sity of all three EEM peaks (P1, P2 and P3) against the K values assessed 
using DOC for 8 types of activated carbon compared (A-H).  



637optimum combination of existing treatment processes is essential for elevation...

3.2 Dependency of the adsorption efficiency of natural organic  
 matter on the types of activated carbon

Figure 14 shows the relationships among the K values estimated from the modified 
Freundlich isotherm model on the basis of the isotherm data obtained from equilibrium ad-
sorption experiments for the same organic matter mentioned in Figs. 11-13 and 8 types of 
activated carbon (A-H) compared. The indices used for quantification of the organic mat-
ter included the well-used ultraviolet absorbance at the wavelength of 260nm (UV260), 
dissolved organic carbon (DOC), and the relative fluorescence intensity of three fractions 
reflected by the peaks appeared in the fluorescence EEM (P1, P2 and P3) shown earlier 
in Fig. 11. Carbon A, B, C and D are four wood-based powered activa-ted carbon, and 
carbon E, F, G and H are four coal-based activated carbon after pulverization and sieving 
to particles with sizes below 45 μm. The differences of these 8 types of carbon in physico-
chemical features were evaluated according to their pore size distribution (pore volumes 
and surface areas) and zeta potentials.  

Obvious differences in the magnitude of K could be seen among the 8 types of ac-
tivated carbon, indicating different adsorption capacity with the adsorbents compared. 
And, it is also obvious that the differences in K differed with the quality indices and the 
peaks-based fractions. For all activated carbon types, the aromatic protein-like substances 
reflected by P3 were found less adsorbable.  

4. Membrane filtration 

Membrane filtration is a newer treatment technology for drinking water production. 
Its application is revealing a trend of expansion from the quality stream water to ordina-
ry source water treated generally by rapid sand filtration system. In Japan, since many 
water treatment facilities built in 1960s and 1970s are facing the need for renovation or 
reconstruction, the application of membrane filtration is estimated to increase in a pace 
much faster than that in the past. The major concerns with membrane filtration include 
two aspects: one is membrane fouling and the other one is its low capability in dealing 
with dissolved contaminants including taste and odors. Optimum combinations with other 
treatment processes are key to solve the problems [12]. Depending on the source water 
qualities, the processes to be combined may include coagulation, sedimentation, sand fil-
tration, biological filtration, activated carbon adsorption, chlorination and ozonation, and 
even ion exchange if some ionic contaminants of great health concern, such as radioactive 
cecium, are involved.  

Figure 15 shows the configuration of a membrane filtration system proposed by the 
authors for treatment a drinking surface water source with comparatively serious algal 
pollution and higher organic matter content. 



638638 F. LI, H. GUI, H. DU, N. MURATA, y. WEI

During the pilot scale experiment perfor-med during February 2013 to November 
2014, the raw water quality was as follows; turbidity: 8.4-35.9 (ave. 19.1) NTU, color: 
3.0-10.6 (ave. 6.9) degree, TOC: 3.1-4.8 (ave. 4.0) mg/L, DOC: 2.7-3.8 (ave. 3.3) mg/L, 
UV260: 0.063-0.098 (ave. 0.079) cm-1, THMFPs: 0.068-0.154 (ave. 0.098) mg/L, chlorine 
demand: 0.9-6.7, 2-MIB: <1.0-835 (ave. 88) ng/L, geosmin: <1.0-222 (ave. 29) ng/L, gen-
eral bacteria: 45-110,000 (ave. 10,700) CFU/mL, chlorophyll a: 0.0424-0.108 mg/L, and 
total algae count: 5,770-58,810 (ave. 32,400) cell/mL. 

The major features of the ceramic membrane used were: norminal pore size 0.1 µm, 
length/diameter 1 m/0.03 m, channels per membrane 55, channel dimeter 2.5 mm, mem-
brane area per membrane 0.43 m2, pure water flux at 25ºC/100 kPa 45 m/d. During the 
experiment, the membrane filtration flux was set at 4 m3/m2/d. 

Fig 15. Pilot scale advanced water treatment system with ceramic MF membrane fi ltration in combina-
tion with pre-chlorination, coagulation, super-fi ne powdered activated carbon adsorption, and chemical 

enhanced backwashing (CEB). 

Fig 16. Variations of algal concentrations in raw water during the membarne fi ltration experiment.

TYTUŁ ARTYKUŁU NA XXVI KRAJOWĄ, XII MIĘDZYNARODOWĄ KONFERENCJĘ NAUKOWO – TECHNICZNĄ... 13 

chlorophyll a: 0.0424-0.108 mg/L, and total algae count: 5,770-58,810 (ave. 32,400) 
cell/mL.  

The major features of the ceramic membrane used were: norminal pore size 0.1 m, 
length/diameter 1 m/0.03 m, channels per membrane 55, channel dimeter 2.5 mm,   
membrane area per membrane 0.43 m2, pure water flux at 25 C/100 kPa 45 m/d. 
During the experiment, the membrane filtration flux was set at 4 m3/m2/d.  

 

 

Fig. 15. Pilot scale advanced water treatment system with ceramic MF membra-
ne filtration in combination with pre-chlorination, coagulation, super-fine 
powdered activated carbon adsorption, and chemical enhanced bac-
kwashing (CEB).  

 

R
aw

 w
at

er
(L

ak
e 

K
as

um
ig

au
ra

)

Coagulant (PACl)
(System A, B, C )

Drain

S-PAC
(System B only) Filtrate

Backwash waterC
er

am
ic

 m
em

br
an

e
m

od
ul

e

Ｐ

pH control 6.6
(All systems)

Pressurized 
air

Backwash 
wastewater 

tank

CEB applied
(System B, C)

Coagulation 
tank 

pH control 
tank

Chemical storage 
tank

Ph
ys

ic
al

 c
le

an
in

g 
w

at
er

ta
nk

H2SO4 NaClO

Contact 
tank

Pre-chlorination
(System A only)

Membrane 
feed pump

P1

P2

Fig. 16. Variations of algal concentrations in raw water during the membarne 
filtration experiment. 

 

TYTUŁ ARTYKUŁU NA XXVI KRAJOWĄ, XII MIĘDZYNARODOWĄ KONFERENCJĘ NAUKOWO – TECHNICZNĄ... 13 

chlorophyll a: 0.0424-0.108 mg/L, and total algae count: 5,770-58,810 (ave. 32,400) 
cell/mL.  

The major features of the ceramic membrane used were: norminal pore size 0.1 m, 
length/diameter 1 m/0.03 m, channels per membrane 55, channel dimeter 2.5 mm,   
membrane area per membrane 0.43 m2, pure water flux at 25 C/100 kPa 45 m/d. 
During the experiment, the membrane filtration flux was set at 4 m3/m2/d.  

 

 

Fig. 15. Pilot scale advanced water treatment system with ceramic MF membra-
ne filtration in combination with pre-chlorination, coagulation, super-fine 
powdered activated carbon adsorption, and chemical enhanced bac-
kwashing (CEB).  

 

R
aw

 w
at

er
(L

ak
e 

K
as

um
ig

au
ra

)

Coagulant (PACl)
(System A, B, C )

Drain

S-PAC
(System B only) Filtrate

Backwash waterC
er

am
ic

 m
em

br
an

e
m

od
ul

e

Ｐ

pH control 6.6
(All systems)

Pressurized 
air

Backwash 
wastewater 

tank

CEB applied
(System B, C)

Coagulation 
tank 

pH control 
tank

Chemical storage 
tank

Ph
ys

ic
al

 c
le

an
in

g 
w

at
er

ta
nk

H2SO4 NaClO

Contact 
tank

Pre-chlorination
(System A only)

Membrane 
feed pump

P1

P2

Fig. 16. Variations of algal concentrations in raw water during the membarne 
filtration experiment. 

 



639OPTIMUM COMBINATION OF EXISTING TREATMENT PROCESSES IS ESSENTIAL FOR ELEVATION...

Fig 17. Variations of turbidity in raw water during the membarne fi ltration experiment.

Fig 18. Transmembrane pressure with fi ltration time for three different systems

Figure 16 and Figure 17 show the variations of algal concentration and turbidity of  
the raw water treated during the membrane filtration experiment. Larger number of algae 
and marked variations with time were confirmed. The transmembrane pressure profiles 
for compared three operation systems are displayed in Figure 18. The system with com-
bined application of coagulation and chemical enhanced backwashing (CEB), and the 
system combining PAC adsorption, coagulation and CEB could effectively inhibit mem-
brane fouling and, at the same time, alleviate the risk from byproducts formed when pre-
chlorination was applied as a pretreatment process for controlling the membrane fouling. 

The results also demonstrated that, with the combined application of PAC adsorption, 
the removal for THMFPs, 2-MIB and geosmin could be greatly enhanced, as shown in 
Figure 19 and Figure 20.

14 I1. NAZWISKO1, I2. NAZWISKO2, I3. NAZWISKO3 

 
Figure 16 and Figure 17 show the variations of algal concentration and turbidity of  

the raw water treated during the membrane filtration experiment. Larger number of 
algae and marked variations with time were confirmed. The transmembrane pressure 
profiles for compared three operation systems are displayed in Figure 18. The system 
with combined application of coagulation and chemical enhanced backwashing (CEB), 
and the system combining PAC adsorption, coagulation and CEB could effectively inhibit 
membrane fouling and, at the same time, alleviate the risk from byproducts formed 
when pre-chlorination was applied as a pretreatment process for controlling the mem-
brane fouling.  

The results also demonstrated that, with the combined application of PAC ad-